
4 5 6

H

1 2 3 7

G

C

B

A

8

G

C

E

F

D

1 5432

B

A

876

F

E

D

H

RE
VI

SI
O

N
I 

(R
ev

is
io

ns
)

CARTELLA/Folder

DENOMINAZIONE/Denomination N° DIS.-Draw. No

DESCRIZIONE/Description FOGLIO/Sheet

REV.

FORMATO/Size

UNITA'
Unit

MASSA
Mass

DISEGNATO DA
Drawn by

VISTO DA
Checked by

DATA
Date

SCALA
Scale

SP-90 200 904 ASPARE PARTS LPM2200-EPL

  

FC AF 20-FEB-2008 ---

A21 /1 

mm 

*11 410 069ROLLER138
 11 224 003SCREW-TH-FORMING-2,5x4-T8137
 11 211 002SCREW-M3x6136
 10 313 017-PEEL-OFF135
 91 600 116COVER-ROLLER-ASSBLY134
 10 315 004ROLLER-SUPPORT133
 11 211 009SCREW-M4x12-UNI5739232
 11 240 000O-RING-Ø2,62-Øi7,59131
*10 113 021SPOOL-ROLL-HOLDER130
 10 405 011AXLE-ROLL-HOLDER129
 10 314 012BASE-ROLL-HOLDER128
 91 600 113GUIDACARTA-ASS.LY-LPM2000127
*91 600 111TAKE-UP-SPINDLE-ASSEMBLY126
 10 430 002SEEGER-Ø2,3-UNI7434125
 11 105 004SPRING-CLUTCH124
*91 600 100GEAR-BOX-ASSBLY223
 10 220 011GEAR-ROLLER-TH60-m05122
 10 420 016LOCK-WASHER-Ø3-DIN6798621
 11 211 005SCREW-M3x10-PH220
 11 224 002SCREW-TH-FORMING-M4x8-T20319
 11 220 005NUT-M4-UNI 5588218
 11 224 006SCREW-M4x8-TH FORM T 20317
 10 420 019FRICTION WASHER216
 10 220 010GEAR-REWINDER115
 10 216 009FRICTION DISK214
 10 420 020PLANE-WASHER-UNI-6592113
 11 220 004NUT-M6-UNI 5588112
 10 405 013AXLE-x PAPER GUIDE-LONG111
 11 224 005SCREW-M4x16-TH FORM T20610
 10 430 007SEEGER-Ø6-UNI743519
 10 116 036SLIDER18
 11 212 003SCREW-M4x12-UNI59327
*91 600 097PRINTING-DEVICE16
 91 100 070OPTO-ASSBLY15
 10 420 005SPRING WASHER Ø3 UNI 883944
 11 211 008SCREW M3x 22 43
 10 315 001SPACER12
 91 600 098FRAME-ASSBLY11

NOTESPART N°DENOMINATIONQT'YITEM

6

26

20

21

5

2

27

32

30 29

31

28

4

7

1

4

18

17

16

14

15

24

13

12

23

21

3

10

19

7

25
22

19

4

11

8

9

38

37

36

10

33

34

16

14

 STANDARD SPARE PARTS ARE MARKED WITH SYMBOL *

*

*

*
*

*

A
C

R
EA

TI
O

N
.(2

0.
FE

B
.0

8-
FC

)


